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Median age in Nottingham: 
• Haemodialysis 69.4 years
• Peritoneal dialysis 61.9 years
• Transplant 55.3 years

Dialysis and 
transplant
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Median RRT start in UK: 
• Haemodialysis 66.8 years
• Peritoneal dialysis 60.5 years
• Pre-emptive Transplant 50.5 years
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CKD
My general nephrology clinic

Median age: 63.7 years
80+ years: 17.8%
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Haemodialysis
Ilkeston dialysis unit

Median age: 68.6 years
80+ years: 30%
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AKI A snapshot of QMC
23-28/9/2018

AKI stages 2 and 3 eAlerts

Median age: 65.0 years
80+ years: 30%
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How do we define CKD in older people?
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How do we define CKD in older people?

eGFRcreat

Age Gender Ethnicity Creatinine

Decreased 
muscle mass

Decreased 
vascular 

reactivity

Decreased 
maximal cardiac 

output

Decreased 
exogenous creatine

intake

Decreased 
perfusion of 

healthy nephrons

Vasoactive 
medication

Overestimate eGFR

Underestimate eGFR
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How do we define CKD in older people?
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“Senescent nephropathy”

“Decreased renal function” vs “renal disease”
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How do we define CKD in older people?
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CKD 4

CKD 5

Transplant Dialysis

Modality 
choice

Dialysis 
access 
surgery

Dialysis start

Anaemia 
management

Bone disease 
management

Blood pressure and 
fluid management

Electrolyte 
management

Symptom 
control

End of life 
care

Conservative 
care
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CKD in older people –
does dialysis help?

• Systematic review
• 11515 patients
• CKD 5; dialysis vs cons care

• Age >65
• Adjusted for age and comorbidity:

• HR for mortality with dialysis 0.53 (0.3-0.91)

Wongrakpanich S et al. Nephron 2017;137(3):178
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CKD in older people –
does dialysis help?

Age>75
CKD 5
Observational
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CKD in older people –
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Age>75
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Observational
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• Male, >85 y.o
• No diabetes, IHD, CVD, CCF, PVD, dysrhythmia, cancer or dementia
• Walks independently
• BMI 25
• Starting dialysis with a fistula

• Estimated 3yr survival = 70%

• Male, 70-74 y.o
• With diabetes, IHD, mild CCF and COPD
• Walks with a frame
• BMI 32
• Starting dialysis on a line

• Estimated 3yr survival = 32%
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CKD in older people –
does dialysis help?

Age Comorbidity

Functional 
status

Patient 
choice
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AKI and oranges
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Blood volume

Blood pressure

Glomerular basement membrane

Tubule
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Collecting ducts and ureter

Bladder

Urethra
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AKI - causes

In hospital

70% 20% 10%

Pre-renal Renal Post-renal

In community

35% 25% 40%

older people
80% 15%5%
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Bacteraemia

Ascending UTI

Heart failure

Poor oral intake

Diarrhoea and 
vomiting

Falls and 
rhabdomyolysis

Medication

“CKD” / 
decreased renal 

reserve

Dementia

AKI
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AKI3

Fluid 
resuscitation

Obstruction excluded 
or treated

Progressive 
AKI

Renal replacement 
therapy

Supportive / 
palliative care

?

Demography of kidney 
disease in the UK

AKI in older people –
does dialysis help?

CKD in older people –
does dialysis help?

Bones and CKD in older 
people

BGS Tren
t A

utu
mn 2

01
8



Demography of kidney 
disease in the UK

AKI in older people –
does dialysis help?

CKD in older people –
does dialysis help?

Bones and CKD in older 
people

BGS Tren
t A

utu
mn 2

01
8



Demography of kidney 
disease in the UK

AKI in older people –
does dialysis help?

CKD in older people –
does dialysis help?

Bones and CKD in older 
people

BGS Tren
t A

utu
mn 2

01
8



AKI in older people –
does dialysis help?

Age Comorbidity

Functional 
status

Reversibility

Patient 
choice + 

carer opinion
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• 83 year old lady
• Slipped on ice - # L Colles

• CKD 5D – haemodialysis x 3 years

• cCa 2.38mmol/l
• PO4 1.4mmol/l
• PTH 196 nmol/l
• Vitamin D 43 nmol/l

Colecalciferol?

Adcal-D3?

Alfacalcidol?

Bisphosphonate?

DEXA scan?

Bone biopsy?

Denusomab?
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Colecalciferol?Adcal-D3?

4.3 Contraindications

Colecalciferol 800 IU Capsules must not be used in patients with:

• Hypersensitivity to the active substance (Colecalciferol) or to any of the 
excipients listed in section 6.1
• Hypercalcaemia and/or hypercalciuria
• Nephrolithiasis (Renal calculi)
• Hypervitaminosis
• Severe renal impairment

Colecalciferol SpMC
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Vitamin D3

25(OH)D3

24,25(OH)2D3 1,25(OH)2D3

• 1α hydroxlase is found throughout 
the body

• 25(OH)D3 and 24,25(OH)2D3 
(probably) have physiological roles

• “Standard” vitamin D supplements 
can have a biochemical effect in 
dialysis recipients
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Bisphosphonate?

4.2 Posology and method of administration

Use in renal impairment: No dosage adjustment is necessary for patients 
with GFR greater than 35 ml/min. Alendronate is not recommended for 
patients with renal impairment where GFR is less than 35 ml/min, due to 
lack of experience.

Alendronate SmPC
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Bisphosphonate?

Accumulation due to 
decreased renal 

clearance

Hypocalcaemia

Exacerbation of adynamic
bone disease 

(and vascular calcification)
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Bisphosphonate?

CKD 1/2

Use 
bisphosphonate as 
indicated as normal

CKD 3

Measure and 
replace standard 

vitamin D

If persistent 
secondary 

hyperPTH, start 
alfacalcidol

Use 
bisphosphonate as 

indicated as 
normal

CKD 4/5

Is it osteoporosis?
Consider DEXA 

and/or bone biopsy

Correct vitamin D 
and PTH

Denosumab is 
licensed at this 
level of kidney 

function

Use 
bisphosphonate 

with caution

Dialysis

Is it osteoporosis?
Consider DEXA 

and/or bone biopsy

Denosumab is 
licensed at this 
level of kidney 

function

Bisphosphonates 
should generally be 

avoided

Nottingham Renal and Transplant Guidelines
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Other things I often get asked about…

Diuretics in CKD

ACEi and ARB in CKD

Blood pressure 
targets

Anaemia and EpO in 
CKD

Is it renal tubular 
acidosis?

Sodium up? 
Sodium down?

Contrast in AKI
Contrast in CKD

Why won’t you take 
them to the renal 

unit?
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Thanks for listening.
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